
H
ARDW

ARE IN
CLU

DED

Screw
driver

TO
O

LS, H
ARDW

ARE, &
 PARTS IN

CLU
DED

PARTS BO
X

W
ater Bottle, Q

ty: 1
H

eart Rate C
hest Strap, Q

ty: 1
C

olor-coded H
ardw

are Bags
O

w
ner’s G

uide           
A

ssem
bly G

uide
W

arranty C
ard

8
M

M
A

llen W
rench

O
RAN

G
E BAG

BLU
E BAG

M
8 x 135L Bolts
Q

uantity: 4

M
8 x 15L Bolts
Q

uantity: 4

A
ss

e
m

b
ly

G
u

id
e

T
95

00
H

R
T

 A
ND

 T
97

00
H

R
T

PL
AT

FO
RM

 TR
EA

DM
ILL

S 

©
20

04
 V

isi
on

 F
itn

es
s.

 A
ll 

Ri
gh

ts
 R

es
er

ve
d.

 8
.0

3 
Pa

rt 
#Z

92
TM

49
-A

G1
81

2P
RD

 
AG

18
.1

2P
RD

RE
V3

   
   

   
 M

ar
.0

3.
04

M
8 x 55L Flathead Bolts

Q
uantity: 4

YELLO
W

 BAG

M
4 x 12L Panhead Screw

s
Q

uantity: 6

M
8 x 20L Bolts
Q

uantity: 2

5m
m

 L-Shaped W
rench

4
ST

EP

O
nc

e 
th

e 
tre

ad
m

ill 
is 

pl
ug

ge
d 

in
, 

yo
u 

ne
ed

 to
 p

er
fo

rm
 a

n 
A

ut
o-

C
al

ib
ra

tio
n 

to
 a

ss
ur

e 
m

ax
im

um
 p

er
fo

rm
an

ce
. 

M
O

D
EL

S 
T9

50
0H

RT
:

D
O

 N
O

T 
ST

A
N

D
 O

N
 T

H
E 

BE
LT

 W
H

EN
 P

ER
FO

RM
IN

G
 T

H
E 

A
U

TO
-C

A
LIB

RA
TI

O
N

• 
Yo

u 
ne

ed
 to

 a
cc

es
s 

U
se

r E
ng

in
ee

rin
g 

M
od

e 
to

 ru
n 

th
e 

A
ut

o-
C

al
ib

ra
tio

n.
 W

ith
 th

e 
Sa

fe
ty

 K
ey

 in
 p

la
ce

, 
pl

ea
se

ho
ld

 d
ow

n 
SP

EE
D

 D
O

W
N

 a
nd

 S
EL

EC
T 

fo
r 

5 
se

co
nd

s.
 W

he
n 

in
 th

e 
U

se
r 

m
od

e,
 "

U
SE

r" 
di

sp
la

ys
 in

 th
e 

ce
nt

er
w

in
do

w
. 

To
 a

cc
es

s 
th

e 
da

ta
 p

re
ss

 th
e 

EL
EV

AT
IO

N
 k

ey
s 

un
til

 "A
ut

o"
 a

pp
ea

rs
 in

 th
e 

ce
nt

er
 w

in
do

w
. 

Pr
es

s 
St

ar
t t

o
se

le
ct

 th
is 

fu
nc

tio
n.

• 
To

 b
eg

in
 A

ut
o-

C
al

ib
ra

tio
n,

 p
re

ss
 S

TA
RT

. 
Th

e 
tre

ad
m

ill 
w

ill 
ru

n 
th

ro
ug

h 
m

in
im

um
 a

nd
 m

ax
im

um
 S

pe
ed

 a
nd

 
m

ax
im

um
 E

le
va

tio
n.

 T
hi

s 
w

ill 
ta

ke
 3

-5
 m

in
ut

es
. 

Le
t t

he
 tr

ea
dm

ill 
pe

rfo
rm

 th
is 

co
m

pl
et

e 
fu

nc
tio

n 
be

fo
re

 e
xi

tin
g 

th
e

En
gi

ne
er

in
g 

M
od

e.

• 
El

ev
at

io
n 

A
/

D
 o

r 
El

ev
at

io
n 

in
 %

 a
pp

ea
rs

 i
n 

th
e 

le
ft 

w
in

do
w

. 
PW

M
 v

al
ue

 o
r 

Sp
ee

d 
ap

pe
ar

s 
in

 t
he

 r
ig

ht
 

w
in

do
w

. 
"E

nd
" w

ill 
ap

pe
ar

 in
 th

e 
ce

nt
er

 w
in

do
w

 w
he

n 
th

e 
A

ut
o-

C
al

ib
ra

tio
n 

is 
co

m
pl

et
e.

 W
he

n 
A

ut
o-

C
al

ib
ra

tio
n

is 
co

m
pl

et
e,

 it
 w

ill 
ta

ke
 th

e 
tre

ad
m

ill 
ab

ou
t 3

0 
se

co
nd

s 
to

 g
o 

to
 0

%
 E

le
va

tio
n 

an
d 

re
tu

rn
 to

 th
e 

sta
rt-

up
 s

cr
ee

n
w

ith
 “

P1
” 

sh
ow

in
g 

in
 th

e 
Fu

nc
tio

n 
w

in
do

w
.

M
O

D
EL

S 
T9

70
0H

RT
:

D
O

 N
O

T 
ST

A
N

D
 O

N
 T

H
E 

BE
LT

 W
H

EN
 P

ER
FO

RM
IN

G
 T

H
E 

A
U

TO
-C

A
LIB

RA
TI

O
N

• 
Yo

u 
ne

ed
 to

 a
cc

es
s 

U
se

r E
ng

in
ee

rin
g 

M
od

e 
to

 ru
n 

th
e 

A
ut

o-
C

al
ib

ra
tio

n.
 W

ith
 th

e 
Sa

fe
ty

 K
ey

 in
 p

la
ce

, 
pl

ea
se

ho
ld

 d
ow

n 
SP

EE
D

 D
O

W
N

 a
nd

 S
EL

EC
T 

fo
r 

5 
se

co
nd

s.
 W

he
n 

in
 th

e 
U

se
r 

m
od

e,
 "

U
se

r 
M

od
e"

 a
pp

ea
rs

 in
 th

e
al

ph
an

um
er

ic
 w

in
do

w
. T

o 
ac

ce
ss

 th
e 

da
ta

 p
re

ss
 th

e 
EL

EV
AT

IO
N

 k
ey

s 
un

til
 "A

ut
o-

C
al

" a
pp

ea
rs

. P
re

ss
 S

ta
rt 

to
 s

el
ec

t
th

is 
fu

nc
tio

n.

• 
To

 b
eg

in
 A

ut
o-

C
al

ib
ra

tio
n,

 p
re

ss
 S

TA
RT

. 
Th

e 
tre

ad
m

ill 
w

ill 
ru

n 
th

ro
ug

h 
m

in
im

um
 a

nd
 m

ax
im

um
 S

pe
ed

 a
nd

 
m

ax
im

um
 E

le
va

tio
n.

 T
hi

s 
w

ill 
ta

ke
 3

-5
 m

in
ut

es
. 

Le
t t

he
 tr

ea
dm

ill 
pe

rfo
rm

 th
is 

co
m

pl
et

e 
fu

nc
tio

n 
be

fo
re

 e
xi

tin
g 

th
e

En
gi

ne
er

in
g 

M
od

e.

• 
El

ev
at

io
n 

A
/

D
 o

r 
El

ev
at

io
n 

in
 %

 a
pp

ea
rs

 i
n 

th
e 

le
ft 

w
in

do
w

. 
PW

M
 v

al
ue

 o
r 

Sp
ee

d 
ap

pe
ar

s 
in

 t
he

 r
ig

ht
 

w
in

do
w

. 
"C

al
 P

as
se

d"
 w

ill 
ap

pe
ar

 i
n 

th
e 

al
ph

an
um

er
ic

 w
in

do
w

 w
he

n 
th

e 
A

ut
o-

C
al

ib
ra

tio
n 

is 
co

m
pl

et
e.

 T
he

 
tre

ad
m

ill 
w

ill 
co

m
e 

to
 a

 c
om

pl
et

e 
sto

p 
an

d 
re

tu
rn

 to
 th

e 
sta

rt-
up

 s
cr

ee
n 

in
 th

e 
al

ph
an

um
er

ic
 w

in
do

w
.

AU
TO

 C
AL

IB
RA

TI
ON



PLATFORM TREADMILLS

A s s e m b l y
G u i d e

To avoid possible damage to this Platform Treadmill, please follow these assembly steps in the correct
order. Before proceeding though, find your new Platform Treadmill’s serial number, located on the 
underside of the main frame, and enter here:

Be sure to read your Owner’s Guide before using your new Platform Treadmill.

NOTE: It is recommended that you apply grease to the threads of each bolt as you assemble your Platform
Treadmill, to prevent loosening and noise. Also, during each assembly step, ensure that ALL nuts and bolts
are in place and partially threaded in before completely tightening any ONE bolt.

1STEP

• Slide the rubber covers on to the left
& right console supports, making sure
that the lower cutout is facing inward. 

T9700HRT: Slide the data cable
down the right console support using
the white wire tie as a guide. Make
sure that the data (1 large ribbon
cable) goes through the large hole in
the lower part of the console upright.

T9500HRT: Slide the data cables
down the right console support using
the white wire tie as a guide. Make
sure that the data cables (one small
grey & one large black 
telephone-style cable) go through the
large hole in the lower part of the 
console upright.

• Insert the left console support into
the console support bracket and
secure with two bolts (M8 x 55L
Flathead) in the side of the console
support bracket.

• Insert one bolt (M8 x 20L) in the
rear of the console support bracket.

• Tighten all three bolts with the blue-
handled 5mm Allen wrench.

• Repeat this on the right side.

NOTE: There are no data cables on
the left side.

ORANGE BAG

1STEP

2STEP

• Mount the console to the console
mast using four bolts (M8 x 15L) and
tighten with the 5mm Allen wrench.

NOTE: Push all extra data cable into
the console mast. Make sure not to
pinch or cut the data cable.

• Mount the right-hand side mount
handlebar to the console mast using
two bolts (M8 x 135L). Repeat this on
the left-hand side.

BLUE BAG

2STEP

3STEP

T9500HRT: Plug in the small data
cable into the small plug connection
on the lower control board. Plug in the
large data cable into the large plug
connection on the lower control
board.

T9700HRT: Plug the large 20- 
ribbon cable into the 20-pin 
connection on the lower control
board. Slide down the rubber covers
on the left & right console supports.

• Install the motor cover making sure
that the rubber covers are inserted into
the motor cover. Secure the motor
cover using the six (M4 x 12L) screws
(see Yellow bag).

DATA CABLES

5STEP

T9500HRT AND T9700HRT

5STEP

• If the running belt slips when used,
use the supplied 8MM Allen wrench to
turn the left and right tension bolts
clockwise 1/4-turn at a time until the
belt no longer slips.

• If the running belt is too far to the
right side, use the supplied 8MM Allen
wrench to turn the right tension bolt
clockwise 1/4-turn at a time until the
belt remains centered during use.
If the running belt is too far to the left
side, turn the left tension bolt 
clockwise 1/4-turn at a time until the
belt remains centered during use.

BELT TENSION

4STEP

Please refer to back cover for this 
procedure, then return to Step 5.

AUTO CALIBRATION

3STEP


